
NO.
1
1A
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20

DESCRIPTION
PLASTIC COVER
PLASTIC COVER
COVER SUPPORT
RUBBER FEET
BRACKET PRESSURE BOARD
CORD SLEEVE
MOTOR END COVER
PISTON ROD
BEARING 607ZZ
ECCENTRIC WHEEL
BEARING 608ZZ
MOTOR HOUSING AND STATOR
ROTOR
CONNECT PIPE
NUT M4
CARBON BRUSH 
CARBON BRUSH HOLDER
SCREW M4X8
SCREW M4X12
CIRCLIP φ8
MOTOR END COVER

NO.
21
22
24
25
26
27
28
34
35
38
39
40
42
B1
B3
B4
B5
B6
B7
B9
100

DESCRIPTION
CYLINDER
O RING
INTAKE PLATE ASSEMBLY
O RING
CYLINDER HEAD ASSEMBLY
SWITCH
HEAT SINK
HANDLE ASSEMBLY
SPRING
BOX
TOP COVER
 BOX COVER
POWER CORD AND CLIP
SCREW ST3X10
SCREW M3X6
SCREW ST4.8X25
SCREW ST4X125
SCREW M5X120
SCREW M4X48
SCREW M4 X10
CONNECTION ROD ASSEMBLY

MC8865

B1

B3

1

6

2

4 3
7

8
9

10
B6

B9

B5
11

13

38

39

B4
40

34

B7

12
16

15
9

8
7 10
0

20

4

3
2

1A
27

5
14

17 18
35

19

42

28 26 25 24 21
22

ST-UKW20211126


